DANLEX

Danlex, as one of the leading companies of tools industry, has made
innovation as its priority. The company by producing the goods with
the top quality, is known as one of the most important manufacturers
of tools market. Innovation occurred in Danlex by investigation of the
global customers' needs and also Research and development Centers
in the middle of Europe is considered as its turning point. Eventually
after performing various experiments and gaining valid approvals the
company produces on a large scale in several Asian and European
countries.

These products are daily used by experts of different industries all
over the world and are well-known as the creative, premium and
reliable items.

Glvjiel=E)Es

DANLEX

= DX-2185 = DX-2114 = DX-2124
= DX-2110 m DX-2115 = DX-2126
= DX-2111 m DX-2123 = DX-2127







o S ygd

T olol o Joslljgiws
P ettt s Wl jul ovasd (5l ioal (plgB
b PPN 05 9 o9
G ettt e et e a e neeaaaas 09 ool yuolgd
O PP PR PR J3 o P OIS yideo
U > Slac 2 i
1] ettt e e e e Soow 62800yl o g cuad
RPN ol abws
TN 29w 605> 5 Slac
L TP o 0dbiaw 9 U gz slz 1S 9 ozl 3 Sdac
T eieiiiiiiiinciaierniiianesssanaisisenessarivasnss 03l jg Bl yo g (513855 g juoss
1) cenreeerneee et e et e ettt et e e st e e et e e e e e Slg Ado 8 o
U oSclws L8 Whaino
LV ettt ettt ettt e e e e e e e nneeen olSiiws (5 lzasl ouiudy
LA et Clehd Coudd Jgas
Y Wlg looo j8 o
S T UJSI—ILAM
Pl eteeete et ettt ettt e e e oSl (5 lrdd] ouuds
P B ettt Olehd Cowd Jgas
P ettt ettt ettt ettt e aees Slg 1Foo ju8 iuo

List:

Original INSEPUCEIONS. ... v 1
General Safety RUIES........c.cooviii 2
1 =TV o =P 6
Special Safety RUlES ... 6
Functional instructions are same for items bleow Angle grinder
B50/1T000/T400W ..o 10
Functional Description ..o 10
Instaling Or removing grinding wheel .................cooiinn. 11
[ [ o T 12
SWIECH @CEION. ... 12
Effection and safe for Grinding and sanding operation .............. 13
Maintenance & Daily Care.........ccoviiiiiiiii 14
Angle grinder B50W .........ccviiiiii 15
Technical date. .. ..o 16
EXPIOSION IMAD © .ttt e 17
ParT LIS T 18
Angle grinder TO00W .........oiuiiiiiiiie e 19
TechniCal date. .. ..o 20
EXPIOSION MaP .o 21
PaPt lISt. 22
Angle grinder T400W.. ... 23
Technical date. ... 24
EXPIOSION MAP ..o 25
PaPE ISt 26
Functional instructions are same for items bleow Angle grinder
T0T0 / TB500W Lo 27

Functional Description .........ccoviiiiii 27



List:

Instaling Or removing grinding wheel .............ccoooii. 28
1S [ o |l PP 29
SWItCh @CEION. ... 29
Effection and safe for Grinding and sanding operation ............. 30
Replacing carbon brushes...........ccoooiiiiicii 30
Maintenance & Daily Care...........ocooiviiiiiiiii 31
Angle grinder TOTOW. . ..o 32
Technical date. .. ..o 33
EXPIOSION Map ..o 34
ParE LIS T 35
Angle grinder 1500W ... 36
Technical date. ... ..o 37
EXPIOSION MaP oo 38
PAPE [t 39
Functional instructions are same for items bleow Angle grinder
2300 W/ 2B00 W oo 40
Functional Description .......coviiii e 41
S Gl et 42
SWIECH @CEION. .. 42
Replacing carbon brushes...........ccooooiiiiiicii 43
Maintenance & Daily Care...........ooooiiiiiiiiiii 44
Angle grinder 180-2300 W/230-2300W ......ccvvivniiniiiiiiiieinnne 45
Technical date. .. ..o 46
EXPIOSION MAP ... 47
ParT LIS T 48
Angle grinder180-2600 W/230-2600W ......c.vvviviiniiiiiaiiieinnns 49
Technical date. . ..o 50
EXPIOSION Map oo 51
PAPE [t et 52

P A e Souw oo (bl o g cuad
rq [EEE N ITTAY
P20 it 2J 03w 9 Ub o 4590 g ol 5 Sdoc
RN Ly JL&d Lasgss
T P 031 jg 5l Bl yo g (515855 g juoss
PP enteente ettt ettt Slglolo Sl siws 48 (o
I ettt ettt ettt s et et e et e e s e e nneeaeennas b Sladio
| R oSiw (5 Lol s
i~ s Olehd Cund Jgso
|nd4 Glg 1000 Sl 6w j48 a0
IV ettt ettt ettt e et e enteeanes 18 Sladiio
A oS> (5 lzas] ouuds

| o IR cee OlehS Sl Jga2
Eo . PPoo gPFoo slajud jl S i oslaiwl 6923

2 T PPN )JSJ-D-CCJ.W
Ep e 5 US oy
5 N 9w 605> 5 Slac
1 U RY s J&d Lasgi
P 00l joy il yo g (515855 g s
JE) weemmneee e Olg Poo (5 8aaT g (5 uSaw j b
IS eeeeeeee e ettt 38 whanin
BV ettt e e e s oS (5Ll ouuds
A oottt n e Clshd oy Jgas
B A atee ettt ettt Slg PFoo g5 Sanl g 5 uSuw 8
TN 19 Sbasbo
O ettt et oSiw (5 lrasl ounds



DANLEX"

J.JJ[SGLDJLQUO.?J.Lé)

sobiol sl ol jgiws

ol |y L Josd | jgiam cpol B> o Lol « Loy j 48 oyl 105kt wl jI JuS 1

LT T jleslaiwl S5952 g o8 ws ¢yl JIS j b 6y 65 Su9 ¢yicko M

S 318 Juol> lsabl g 3,58 (513655 085w jl el jgiws (il Golbo 1
NS 50 Y s og

Ol 0 bgy 30 S j1a0 JSo5 6l jasd 60 82 458 (gl (5515655 9 ha> o ik [
it Lisgs

0297
3l 50 ¢ LluSs L 68w plod (51 o 630k 4S3 5l I sy 1

USER’S MANUAL

IL.’_J] Original Instructions:

@ Before using these Angle Grinders, please carefully
read though these HANDLING INSTRUCTIONS.

m Ensure that you know how the machine works, and
how it should be operated.

@ Maintain the machine in accordance with the
instructions, and make certain that the machine
work correctly.

m please store this instruction and other enclosed
documents with the machine together

I Caution:
The mentioned warnings are same for all machines

DANLEX"



DANLEX"

General Safety Rules (For All Tools)

WARNING:

Read all safety warnings and all instructions. Failure to
follow all warnings and instructions may result in
electric shock, fire and/or serious injury.

SAVE THESE INSTRUCTIONS

Work Area

B Keep work area clean and well lit. Cluttered and dark
areas invite accidents.

MDo not operate power tools in explosive
atmospheres, such as in the presence of flammable
liquids, gases or dust. Power tools create sparks
which may ignite the dust or fumes.

mKeep children and bystanders away while operating a
power tool. Distractions can cause you to lose
contraol.

Electrical safety

M Power tool plugs must match the outlet. Never
modify the plug in any way. Unmodified plugs and
matching outlets will reduce risk of electric shock.
Don't change the plug in any way.

Ll ol w0 (gl jo ool j0lg8

:J|m

GBS EAc Sugid 6290 g Swlgiy wgS oo 1) L Josll jgiws oles
L 9 g LT (oS85 52 o0 4200 Cuwl ySao o3 sl Jasdl jgiuw
gk a2 slginl o Sos

23015085 393 5 5 | Loy ol jgiws ¢l

JShyzo

3ol 9 So U lgslSo bl gy B 01551 0 9 o 3ol JS Jopy
b g 8T 6331 Mol gl 50

Sglzao s sdoz I ladsl g Jleidsl LB slgilSo js G 1kl g
O 6l gl ol . 3unSs eslaiwl Jleibl Jold jls g 5 S L g LS colaulo
-Sgib jls g

OIS Cows jlaaa;1agSs 95 1 l83gS (o8 0 1l jl eslaiwl o P m
oSt S (a1 Cuwd oy J2u0 3195 (50 Uwl g (i o 9 S joli
BRY-¥v

S ol

G |y o5ld g5 Sy bl J8jlw jugy b Sub gl jul 05U g m
15 G838 ,5 5w s> o b Gollao g 0305 (58w 5l 6SLD 9 3585
A o Uk lS

DANLEX"



DANLEX"

3232 3328 9 JlzBy s 5g5bisl s gl Solo 5o ghuw b iy ywles 1M
U315 68 T .3umss 13 31U g Stes slgslSo 3 1) B e SUT 1o Il
DB 50 ol j81 1 S8 S (5 0 sh> 538 3985 8 o oiiws

USS b 9 38 Jaz (5l 35S0 Lyl eslaiwl 1ol e 1 S0 g
9 33 6l o gy ol 3> jl g 1y T o . 3uiSs eslasiwl T Il
3503 50 Uil J81 1) S8 S (540 sb> gl 1

Gl oS 1 >iSao e3laiul b bazo 3 5 0 sl oS jl oS 0lSin g
U8 ool .aaS oslaiwl ‘'W-8" L g'W' colle U U gbad b cuwlio byl
) S8 S 2 s> g 30l o3 =1 4b U sl buzo 5> eslaiwl 51 o lgLIS

Sbl,1S Lol 0920 Bl o 1l I slaiwl PSas 4> (il blizoll
31 JSum Sl 50 915 B pan il i b g S oS 6S5l0 )
2230 35195 50 JS gloj 4> 58295 2 0B S 3885 el B gyl

-39 (532 (5l LT 3ol 3 lg 60

235Uy jl oslétiuwl g SUES b ¢uivgy jl - Sibig cawlio ol B
Coand 1 g 1) 395 iSiws g gl dago oS Lliizl IS plasl g
S0 Ul gu g ik (590 LIS (5l Lwld (3015635 1 jul S y=io 5l

M Avoid body contact with earthed or grounded
surfaces such as pipes, radiators, ranges and
refrigerators. There is an increased risk of electric
shock if your body is earthed or grounded.

M Do not expose power tools to rain or wet
conditions. Water entering a power tool will increase
the risk of electric shock.

M Do not abuse the cord. Never use the cord to
carry the tools or pull the plug from an outlet. Keep
cord away from heat, oil, sharp edges or moving
parts. Replace damaged cords immediately. Damaged
or entangled cords increase the risk of electric
shock.

M \When operating a power tool outdoors, use an
outdoor extension cord marked "W-A" or" W". These
cords are rated for outdoor use and reduce the risk
of electric shock.

Personal safety

M Stay alert, watch what you are doing and use
common sense when operating a power tool. Do not
use a power tool while you are tired or under the
influence of drugs, alcohol or medication. A moment
of inattention while operating power tools may result
in serious personal injury.

Dress properly. Do not wear loose clothing or

DANLEX"



DANLEX"

jewelry. Keep your hair, clothing and gloves away
from moving parts. Loose clothes, jewelry or long
hair can be caught in moving parts.

M Avoid accidental starting. Be sure the switch is
off before plugging in. Carrying power tools with your
finger on the switch or plugging in power tools that
have the switch on invites accidents.

B Remove any adjusting keys or wrenches before
turning the power tool on. A wrench or a key that is
left attached to a rotating part of the power tool
may result in personal injury.

B Do not overreach. Keep proper footing and balance
at all times. Proper footing and balance enables
better control of the power tool in unexpected
situations.

M Use safety equipment. Always wear eye
protection. Dust mask, non-skid safety shoes, hard
hat, or hearing protection must be used for
appropriate conditions. Ordinary eye or sun glasses
are NOT eye production.

TOOL USE AND CARE

B Use clamps or other practical way to secure and
support the work piece to a stable platform. Holding
the work by hand or against your body is unstable
and may to lead to lose of control.

23S S 1ol S y=io (5l Caownd o sl

o5Lings Juasl jI Jsd 568 ool olSiiws o jhio st IS o g9k jI M
ol 68 38 Juol> luabl T Joo b g oBiws 35S Sl juyy o0
@9 0SS (59 1 395 Sl 68> 3 B oyl ol Joo .l Givgols
US00 Cuwl (g 08wy 65> 3 @ o0 gl Juasl b g sl 0kl dS

bl g 8T 8331wl

3115 038 ubis sluwg L g 5T 0068 o 0w 3,8 ¢pibvgy jl Ju3 M
33193 50 SBwS i 2 Cuoand Sy oy Juaio JLBT Lalas [as oSiiws

SSgus aR g 3a w6y j200

1395 5l 5> SIS Do Jgb plod 5> . 3adiSs o jlasl I i | 395 o>
a0 S 1S 1 48 b g Usles Ba> . 5aS B> | 395 Jleb g 635 pSao
35l o0 jgado |y o hine jué byl b 53 6w yigy J S

935 Sawlo 1 3oL 3 oslaiwl puiiz Bélo Siuc g oyl il jagzs jIM
owlio byl i 53 joSIss SibgS g eyl oUS (iagl sle aS ¢ jlué
iz I alg5 500 Llgase sl Siuc g HUST Siue L3g6 o3ltiwl

G5 32 121 1 a8l 4o g 03t
9 Ll g o5 gl Sy Sl sl Glos sl Givgy JSus bg b o 1S jI
LS bl > 035 . s uS eslaiwl 3uiSao J S YT (59, 12 6S 120 jl Goluridy
=00 Cuwl S0 g ol o |y U ls (3o 59 12 L g Cuws jloslaiwl

DANLEX"



DANLEX"

gl 35S ol Cuws jleu

9 xige 1y ) cuwl 038 G21ub T 5l 65 (533218 00 6595 b Cawlio
-0 Ll 45 ¢ponl

0w jl sy 5l jal 35S Ugals g (pibvg ) 0 OB aigu oaSs ;51 M
34l 9 Cunl S b3 Sgdised S SIS L 6S (51 ol g 3485 63laku

Il bl aS S g uol> o jlg) juusi b g pukins 39S e plasl jI Ju5 M
ol Slol 3Bl ol 5S 24l jugg jI 1y a3l 93 IS plesl I asy

96925 S 31481 g IS3gS G yiaw I 1) 339803 o3laiml 68 5,1 jul B
SUhs 03035 b jgol Sdl Gliws 5> SUT ol .a0,13g550 59 (5300

S0 )15680 jus g jues |y Ui 6121 - 3uiS (551585 Sl jl eds LI
> Jloiol 35S (615655 w3 6063 3 9 jusi 5l ol (5115 SUT i ol I
g il gsT J5iaS ol ol cowl j5eS goT ¢y suis

L 9 &iawSud (sl Cound «3usS w1 S o ilehd ¢yagy jl5 o> M
wgaeo 5l 62hd S| .Cuwl yigo olSciws 3 SIS 59 JSud (5 oliwo b

M Do not force the tool. Use the correct tool for your
application. The correct tool will do the job better
and safer at the rate for which it is designed.

M Do not use the tool if the switch does not turn it
on and off. Any tool that cannot be controlled with
the switch is dangerous and must be repaired.

M Disconnect the plug from the power source before
making any adjustments, changing accessories, or
storing power tools. Such preventive safety
measures reduce the risk of starting the power tool
accidentally.

M Store idle tools out of the reach of children and
other untrained persons. Tools are dangerous in the
hands of untrained users.

M Maintain tools with care. Keep cutting tools sharp
and clean. Properly maintained tools with sharp
cutting edges are less likely to bind and are easier to
control.

M Check for misalignment or binding of moving parts,
breakage of parts and any other condition that may
affect the power tools operation. If damaged, have
the tool serviced before using. Many accidents are
caused by poorly maintained tools.

M Use only accessories that are recommended by
the manufacturer for your model.

DANLEX"



DANLEX"

Accessories that may be suitable for one tool, may
become hazardous when used on another tool.
SERVICE

M Tool service must be performed only by qualified
repair personnel. Service or maintenance performed
by unqualified personnel could result in a risk of
injury.

B When servicing a tool, use only identical
replacement parts. Follow instruction in the
maintenance section of the manual. Use of
unauthorized parts or failure to follow maintenance
instructions may create a risk of electric shock or
injury.

SPECIAL SAFETY RULES

DO NQT let comfort or familiarity with product
(gained from repeated use) replace strict adherence
to grinder safety rules. If you use this tool unsafely
or incorrectly, you can suffer serious personal injury
M Always use proper guard with grinding wheel. A guard
protects operator from broken wheel fragments.

M Accessories must be rated for at least the speed
recommended on the tool warning label. Wheels and other
accessories running over rated speed can fly apart and cause r

d:b'g.? j' LSJLu“" .)u.é..ls UNI9 |J o iLws o3laiwl Jl d.;s Loci> Cowl
- 50 L5 0w aazo b ikl 2gS5 j b sbls 6y

o3 Slgiiing Loy 30 51w 6305 1S L8 4b 165 ol Sy lg) I bids I

bl g 8T s S0 il gl eslaiwl < jguo §> Cuwl ¢S

JHORT g g o

395 Lol 30T 1S g jdlo oo o buwgs had Sob b 1 jul uag jw 9 05 Il
8 UL ou jzi0 Sty byl s 3519 68 (631481 oliwgy (515650 g o
-3940 Cu>g 420 S

SaS o3l sulino UolS culshd 1 has Lol ol uog juw plSas M

S 1ol 1) laasl 02418 (5515655 g juasi iy sl Josdljgiws M
Gl Soo s Josdl jgiws 3485 Culey b g jlao jué colehd | oslaskwl
Sgulr g 20 b 9 58 S (§ g0 0w yF00

oJug ezl ywlgd
0 S0 o3léiwl 62 53 68 Jguazo b ol L g Cilggu sa2.35 0 )L
Lo JS1 . 548 45 hasl (p5l98 1 JolS (59 g 2 Sl il 0307 Caams
Glosuo o SaS oslaiwl Jogwazo gl jlgosl jue bg puzio U & jguo oy
329 50 532 5349

DANLEX"



DANLEX"

Jl B8Llao ¢l oS oslaiwl Souw 62810 (5l o cuwlio Bdlzo I oulisos [l
A.ASL.,.Ol_AbS A8 20 6505 bciwSulh 62810 GLmaSJLj._.Lﬁ.oJ_\.J._UlS

IS 2 gy 59 g2 03 duogl e JB13> b ol ol pjlg) M
6l e w5 o o3laswl 3 g0 0l jlg) g by 62810 . Sl S jlw gl ol
-39 (393 0030 69 4210 9 630 LU Kl Swo JSUL jlro

WI;&GIH@&ZWJIJIJ._;Il,.JlSuLonaml,.o;uLI;uuLoJJl_j::I
ubge JEil cuel Cuwl Gl ye Jobb oS (Souw b wled . 5uaS oslaiwl T

3S Juobo jliusbl 08 g 38 S o L Siuw 62dus jl eslaiwl ¢loj >
ol 03 6308wl wlS ol pSzo 5l 6duo I lgisieS

UST Siue b Jgom0 (5l Sine . 3iS o3kl Siogl Soue jl sisos Ml

GS303 LT g oS5yl s Bl 1) s oo « osliiwl I Jud M
3932 .58 aygei |y 6393 il 9 03595 S ji02u0 | jgd 9SS Gy 2
31395 1y sl g 58 okl Bdlzo U g 31T el s 1l jl edads Sy
i ool b Ulaisl sl 83593 S5 sdun jSI a0 lngSs ¢l Sus

59 o0 B

injury.

M Hold tool by insulated gripping surfaces when performing an
operation where the cutting tools may contact hidden wiring o
its own cord. Contact with a “live” wire will make exposed metal
parts of the tool “live” and shock the operator.

B When using depressed center grinding, wheels, be
sure to use only fiberglass reinforced wheels.

M Always use safety glasses or goggles. Ordinary eye
or sun glasses are NOT safety glasses.

M Check the wheel carefully for cracks or damaged
before operation. Replace cracked or damaged wheel
immediately. Run the tool (with guard) at no load for
about a minute. Holding tool away from others. If
wheel is flawed, it will likely separate during this test.
M Use only flanges specified for this tool.

M Be careful not to damage the spindle, the flange
(especially the installing surface) or out flange.
Damage to these parts could result in wheel
breakage.

W NEVER use tool with wood cutting blades or other
saw blades. Such blades when used on a grinder
frequently kick and cause loss of control leading to
personal injury.

B Hold the tool firmly.

Paints and wood could expose user to dust

DANLEX"



DANLEX"

containing hazardous substances. Use appropriate
respiratory protection.

M Keep hands away from rotating parts.

M Make sure cord is clean of wheel. Do not wrap
cord around your arm or whist. If control of tool is
lost, cord may become wrapped around you and
cause personal injury.

B Make sure the wheel is not contacting the work
piece before the switch is turned on.

M Before using the tool on an actual work piece, let
it run for a while. Watch for vibration or wobbling
that could indicate poor installation or a poorly
balanced wheel.

M Use the specified surface of the wheel to perform
the grinding.

M Watch out for flying sparks. Hold the tool so that
sparks fly away from you and other persons or
flammable materials.

M Do not leave the tool running. Operate the tool
only when hand-held.

M Do not touch the work piece immediately after
operation; it may be extremely hot and could burn
your skin.

B ALWAYS wear proper apparel including long sleeve

ool 30y 6030 (594 0380 9 HLBIS 6480 Wik o oo ol M
.3l 6280 (iwSul 60 200 M5l g5 50 Clehd il 6 S5l

385 o3lakwl (51 01 5l 0k JSus L g 5 g2 0k bl ul jl S 0 M
B jl 3guio 63laiuml 39 Souw 685w (595 6 (;olSusd | 1SI L 6ses ¢l
-39 50 >

.AﬂJlA&S&[&S.ZD'JJ'J'.ﬂ.

13685 595 YL 2 S yiio clshd Iy GLitiws B

Qliiws 20 L g 9jb 49 | s . Cawl 55 62810 I ouw 63 3og.b yaoho M
LOngbl_Lwlc}S.o.op.stJl_j._ll LJJ.l.'lSu)lbl_u.u)jl ngJDJ).)uIJ_LI:I
.bgﬁébﬁﬁolpgwbbjgﬁ‘i&l{gomo_\*ﬁ

69 ;2 03 (5l 6hd L 62810 65 3095 faoho 685w ¢3S cpivg g I Jub M
s golod 43 33 5o Pl S G

6l 1ol 68 3u3 6 Lol 28lg aehd Su 59, ! ol jl oslaiwl I Jus M
L g Syl wwad 63338 glu 6 3) 9 6309 039Sy 3929 84S IS (J5d0

DANLEX"



DANLEX"

S oslaiwl G Jac plasl sl s 62duo 63uh yaRiio 2huw I

0S 315835 (59b |y oBiws .S il 395 50 Wl 3y 65 (51 68 4> il 4o [l
3853595 4 | j Jleiisl 319060 1> L 9 5 5S0d paRi L g lab oy s 03 52

35 68 3iS oslaiwl T jl o8 had . 38 o cpivgy |y oBciws [l
Cuwlaud ¢y Lliws

wual IS plsl 1 a2y olialdly 1) 368 o IS T (59, 12 65 (5l ashs M
- Sgly LSS 0 J20 9 030 E1S Cuolgiy Cuwl Sao 5SS

ol A.:LL'}.I.I.wT LJ'QIJ'” LSIJIQO‘SQ’..“:;.‘S;.".' cuwlo uld o lgos [l
cihd "lznélsalzm.a' L ywlos jl IJnggg_\a.m'_"__?gb.o_}gslmlp;S.;w" LD
DaS ;o

3945 (50 638wl Uguazo (3 ju > odbiuww L g Ui o 510 gl ol ol S
S h> Slgo Joli 65 S 9 35S Udy20 33 1 1218 35195 50 g2 9 S5

shirts. Leather gloves and shop aprons to protect
skin from contact with not grindings.

M Use of this tool to grind or sand some products.
Paints and wood could expose user to dust
containing hazardous substances. Use appropriate
respiratory protection.

DANLEX"



DANLEX’

Functional instructions are
]

same for items below
Angle grinder 850W/1000W/1400W

SAVE THESE INSTRUCTIONS

WARNING: MISUSE or failure to follow the
safety rules stated in this instruction manual
may cause serious personal injury.

V Voltage

A Ampere

Hz Hertz

N, No load speed

--/Min Revolutions or reciprocation minute
=] class Il construction

FUNCTIONAL DESCRIPTION

Operation instructions:

B Wheel Guard

Please aim the convex end of the wheel guard to the
slot mouth of the front cover, and then rotate the
guard body to 180 degree, finally tighten the
fastening screw (Fig 1 & Fig 2)

oo g 1ooo (ADo 58 o jl oslaitwl 6g=s |L.’J
Sogls 685 3¢5 535 1 s sl jgiaws ¢yl

:Jlm
Lossl j 62 358 (ol 3 63 Graul gwilgd Culey pac b g 2ol oslaiwl
23908 S0l G2 60 20 Cuwl S Cuwl 03u% 4SS

slle

Al 1ol Gl @l peis ) JS ey pille oy bgojo 4o j Jga2
Vv jWg
A ol
Hz F
no ST Cdls s Cue
--/min INTERNRNTIN
=] P S sl

o Josd| jgiws

9322 138 JuSy S (59 2 1) S 02810 BSLao sz slgl
IJW&AJI-UL@JJ)).U[J_}JJ”J) 1Ao IJBBIJ.DM):JUJUJ.U

(Pol JSub) >SS0

DANLEX"



DANLEX"

P S
/S. o2 '".'.IQJ-_'S _ ..
s blis|

Balao Ol 1 had 6SasS Juol> laobl i g 6280 jl 63kl plis

T s

P JSu

02810 (2l 51 1205950580 9 42 j 0 80

OGS 5o o3l Cuwl 630 2l 4b

035 ual i Juo 59 o | g2 0580
90809 >SS pubini T 59 2 1y62800 9
(P USeitr )5S oy cudiis Jao 59 12 1y

Iy S Jad 6wSs 96380 (3 S Cuduw (5l ju—P
35195 a0 65 o 1 3> )i pSa0
OT Ja8 0380 2T jl oslaiwl b G 55 2
AuaS S0 Cacbw glo oujdc Cug> > g
(1 Js-)

WU oSciws l59J.j| \S.uul:,.u.l.ﬂb_hl LSI.H_P
A0S Jos cual jgilwd (uod

Screwdriver

Fig3

spindle, fit the wheel/disk on the inner flange and screw

Fig2

M Installing or removing grinding
wheel

Caution:

When using an abrasive cut-off
wheel, be sure to use only the
supplied wheel guard, inner flange,
out flange designed for use with
cut-off wheels.

1.Mount the inner flange onto the

the outer flange onto the spindle (Fig 3).

Shaft lock

Fig4

2.To tighten the outer flange, press

the shaft lock firmly so that the

spindle cannot revolve, then use the
lock nut wrench and securely tighten

clockwise. (Fig 4)
3.To remove the wheel, follow the
installation procedure in reverse.

DANLEX"



DANLEX"

NOTICE:

The groove of INNER FLANGE must align the flatness of
spindle when you install the wheel and tighten enough.
Side grip (Fig 5)

Caution! Always be sure that the
side grip is installed securely
before operation.

The both sides & top side of tool's
head designed three screw holes
to assemble the grip side.

side grip

Fig5
Screw the side grip securely on the position of the
tool as shown in the figure 5.
Hold the side grip firmly by hand all the way you will
control the tool better
M Switch action (Fig 6)
Caution! Before plugging in the
tool, always check to see that
the switch trigger actuates
properly and returns to the
"OFF" position when released.
: Switch can be locked in "ON"
Fig6 position for ease of operator
comfort during extended use. Apply caution when
locking tool in "ON" position and maintain firm grasp
on tool. To start tool, push the switch button
forward, and will be locked into continually running
after pushed totally. to end the tool, just press the
rear end of switch button and it will automatically
goes back totally. Let the tool down after it stops
fully.

Switch

Ojeolsbggnmbnmb&;wbkng|J&mmbsz&m&?94
il a0 Lo g b 15 0 30

(6US) il 0w

0y o 6w 83 S ool (lisabl jS 6 £9 4 jI S5 oulinsosd : 6297
Z|J9.LuMJ|JJ|ﬁuwubmngJbemgommuoub
.&w'bm%ﬂbpl?mbgmb‘slﬂég

(59 2 3% o8 S 4y 3 oSl 59 g2 1) Ll e & JSui 5olko
3519% 68 3515 6155 (51 69 60 ES20 1) LWL iws .35S A
SaS J syl s

(9@)&.&94»&05;;)&1@:

Jugg 00 63Lb 93 (3] jI JuB o lgam 1yl i
JB Gy 6y aaigu 0SS 83 Suguls (yioho
OFF cusibg oy 5jlw oy yloj 4> g 3aSao
GLQ oslawl ) _HJlS \_JJSGJ.U 6'):""")1.‘!"9):’
Cidg (59 2 19T 50 auigw Sy SUgh
Cusidg (59 g2 )1l 68 iloj 3940 Jas ON
bLuisl 6 jlgoss Cuwl 630k (J48 oitwgy S jSloc
Gl 301> 635 S0 1y il adws g 3aS
9l Cuouw oy | 2asgan 803> Gl ol IS o g9 b
JoBS gb 6o 6waSs oSoul I Gy 9 s> LS
7 s 3Sac Cumag 659 o gl i esls jLis

Saas jLisd | eSS slgil jljul g S walgio sl g 3948 (50 JaB siwga
o gl jal Sl I Gug 33,5 oo e 60 Suiilogsl jgb oy < jguainl 5363
oI350 LS 1 T soib a8 gtio JolS jgb

DANLEX"



DANLEX"

) b g U sl 1S 9 paal > Sloc M
@ub;ﬂbﬁuubl.'lgmlsﬂ}ﬂ69_}_}3[\)&20'_})95@»)630_}'9,0@
oS 5l 6hd (59 o |y Siuw 62du0 g 65 4S pivgy |yl ol 08 S 1 Lol

> 18 sgib pll g9 g S 3L

30585 o3kl ol BLlao LS A5 oS bl i 5> 1l 1 S0

ISe0 gTLUS,S S8 sl ol g vinas Usleo 29 45 gl S ez0liz (1
oa8bal ule ou ¢yl (5940 Jlael .3gs dadlgS Jindu Ciuba ozt o0 o

- Sl g3 6280 g 59590 L 60y U
S g 02810 0348 i o Caouud logoe (P
69J RS bes 3o L 1aougljLly

(V USub) 3013085 5nS o IS T

g 1y 08w 3oL 13l (IS s s (1

v S usSells jgbou g 35S IS 60 g jul Juuw 90335
|Jols.'i.w)uu,.pu90$_}sl.m_1|J)._§JSHJ[SUT69JHO~S(5|&9L§A:![:I|AJ:J|

o JLed yayges @

Jes
A T L e ol 9 0aS k1) b JLES Lije()
: xﬂ%:ﬁj S 1 jiaS oy culsbs ol 65 iloj . 5S asgas
""-C.-.-".-l-.

S i ovwgy | S GISET 6l 0852 L g i sieabio -5

35948 0 JSol Sl s JWES ¢l s Sdgi ol

A Jsi . -
339 ages o jas Sy JIES eeh g3 (1

(A JSsi ). suSestawlDaniex  hugsesuisud ye slo JL&3 jl bis

W Effective and safe for Grinding
and sanding operation.

Always hold the tool firmly with
one hand on housing and the
other on the side handle, turn the
tool on and then apply the wheel
or disc to the work piece.

Fig7 Forbid operating tool under the
condition of removing the wheel guard.
1.The users can get satisfied effects if the users
give 1/2 strength compared with the own weight of
the tool. Over strength is easy to make the tool
engine and abrasive wheel damaged because of
overload.
2.Generally speaking, please keep the grinding and
cutting part of the wheel and disc in the scope of
15 to 30 degree with the surface of processing
object. (Fig 7)
3.In general operation, should start first then
work, In reverse should leave work piece then stop.

Lo B Replacing carbon brushes
' 1.Remove and check the carbon
. —J7| brushes regularly. Replace when
=4 the tool occur obvious sparks or
1__--'___;’ wear down to 4-6 mm left.
hex i 2.Both carbon brushes should be

= replace at the same time.Use

only DANLEX brushes provided.
Pull down the rear cover after the screw in the rear
cover was loosen by a screwdriver, then replace the

DANLEX"



DANLEX"

brush. (Fig 8)

3.Please send this tool to the authorized service
center to replace or be replaced by the experience
worker always.

CAUTION:

Be sure to re-install the knob after inserting new
carbon brush.

After replacing brushes, plug in the tool and break in
brushes by running tool with no load for about 3
minutes. Then check the tool while running, when
releasing the switch trigger. If the tool is not
working well, ask your local DANLEXservice center
for repair.

To remain product SAFETY and RELIABILITY, repairs,
any other maintenance or adjustment should be
performed by DANLEX Authorized or Factory service
centers, always using DANLEX replacement parts.
Maintenance & Daily care.

CAUTION:

Always be sure that the tool is switch off and
unplugging before attempting to perform
inspection and maintenance.

1.The tool and its air vents have to be keep clean
regularly clean the tools air vents or whenever the
vents star to become obstructed.

2.Cheekthe all screws if be loosened or not
periodically.

3.Usually check the cord insulation if broken or not.

i iiingS @y Sy I o3kl b 1y 0w e evingy g 653T j1 g
S ayges |l JLES 9 SuliuSo s | gy 50345

ouinns U S yay Danlex jlao juasei jSiie o 1y 15l ol ki (1
<Nl Uaugei jdlo (5l rauciiSS liwg oy ek

Lo

S Jools ¢luobl b JE3 asgs jl a2y 60Ss aLisl b I
393> 5 gl ol suds 0ol g os jujaoulyeSlings de JEd yasgesi jl ssy
B 53 1 ol Guw 3360 b b JE3 5 33S IS 1T jsedads o
o0 1ol JS1caniga 0aSs 3 S Loy P . 368 Gy g 23S 5o S 6S
A8 o CunlgS s Danlex guag jw ol2o jS jo jl3iaS oo 1S 295
30U Uag w9 o 0595 o b jaosi (Jgaazo ol IS 9 ool B> sl
Ll 03518 395 ug yuw g saosi jS1 o L g Danlex jlas Jolge bhugs
S oslaiwl Danlex wishs i ediuos Gasges gl s .58

001 jg a8l 40 g (5515855 9 juoms

!bLus|

S 338 ol liabl 5515855 g ju085 g o g2 0395 o plol I Jud
.).;:blgos.;:bé_,b'_jﬂ#_jlQﬁbi‘:g)L_ggO)ggOFFQﬂwbgkngHolime

ou 1y lgn 5lo shia=o . 3abb juad ouiwas Sob T JisSlgs g Jljul 3¢5 —|
“35S 51056353 45 (3 3930 0 £9 3l 65 2890 yb Ly g i j0 jgb
.mpowk}mu@dg&,musbj@lgépuuégw—v
b osuin o yb s nS S JoS yiuSgy o lgos—1

DANLEX"



# -'-"' ‘
Vi

DANLEX_J DANLEX

ANGLE GRINDER 850W __DX-2185



DANLEX"

Technical data:

Specification
Model DX-2185
Voltage 220V
Freguency 50Hz
Input power 850W
No load speed 11000 r/min
Diameter 115 mm
Weight 2 Kg

w9 Olbaio

DX-2185 Jao

g PPo jg

Fiy bo S8

Wlg Ado PR}

68485 53 93 | looo ST s s &Sy Cue uw
sioalo 110 o280 jhd

P SglsS ¥ UJ9

DANLEX"



08w (5 ladsl ouiuds Explosion Map




DANLEX"

Part list

olSiws Wlshd Cuuy Jgao

ball bearing, 608-2RST

tem | Part Name @ty | "em|  Part Name ary
1 |outer flange 1 | 27 |bearing clamp 1
2 | grinding wheel 1 28 | screw, M4*12 2
3 |inner flange 1 | 29 |armature 1
4 | wheel guard 1 | 30 |anti-dust ring 1
5 |screw, M6*18 1 31 | ball bearing, 607-2RST| 1
6 |spindle 1 32 | bearing bush 1
7 | woodruff key, 3*¢10 1 33 | wind baffle 1
8 |anti-dust cover 1 34 |screw, ST3.9*75 2
9 |screw, M4*14 4 35 | stator 1
10 |spring washer, 4 6 36 | cable clamp 1
11 |flat washer, 4 4 37 | screw, ST4.2*16 2
12 | gear box cover 1 38 | carbon brush 2
13 | ball bearing, 6201-2RS | 1 39 | carbon brush holder 2
14 | Criclip for hole, 32 1 40 |screw, ST2.9*10 2
15 |gear 1 41 | motor housing 1
16 | Criclip for shaft, 12 1 42 | switch push block 1
17 |ball bearing, 696-2Z 1 43 | switch push rod 1
18 |side handle 1 | 44 |push rod spring 1
19 |gear box 1 45 | capacitor (0.22uF) N/A
20 |screw, ST4.2+22 4 | 46 |switch 1
21 | Lock pin 1 47 |rear cover 1
22 |lock spring 1 48 | mesh enclosure 2
23 |[snap ring,6 1 49 | cord armor 1
24 | hex. nut M6 1 50 | cable with plug 1
25 | pinion 1 51 | spanner 1
1

o lod o=hi b Slass | 6 jlosb o=hi oL Slass
! 9080 Y Sogpaly gz p
v S 6240 RN Sl Uhga)s an \
v ) 0180 )| ea sz20)1 )
L Bélo L8 | Mo s2u0 035 185 8 \
o BSlao L8 an \ P 607-2RST Sou by \
4 by Juo | Py o5 Saiwl \
% b Jao S | e 2538 P
A Sy S s oSgy e | ope Sy 2 \
9 WSS s 2w e | o Sl \
le & Hilg V| ows S p
1 &= sblg V| ey e P
1y UsSo S s \ A Jues v
1w | 6201-2RST Suy july \ q LS ¢
e WSS s 1| oee e P
16 Sy 0353 e S olwgy \
K4 6353 59 \ Er S iy M
v 696-2Z Sl b e 0l )
1A S0S BwS 1| EE #d P
19 i R NILE
Po oI 2 1 Ky s 1
P oS Jas V| eV gy o |
py oS Jas s || A Sbwgyedggls |
P S Jas b V| Fa S5 \
PE s2u0)T yuw 080 1 Oo S !
ro S2gS 630 \ ol BT 1
vy 608-2RS Sy 1y )

DANLEX"



YVEd DIYES

DX-2110 <lg 10008 w0 ANGLE GRINDER 1000W DX-2110




Specification

DX-2110 J>o
g PP Jug
J oo S 48

lg looo PR

o&i,;é:_,_\._,gg ] looo

)|JT;|JL?J);ASP;L:J.LU

Model DX-2110
Voltage 220V
Freguency o0Hz

Input power 1000W

No load speed 11000 r/min
Diameter 115 mm
Weight 2.2Kg

Accessories

1pc side handle

1 pc spanner

1 set carbon brush
1pc wheel guard

yioalo ] 10 02850 jhi
PSglsS p.p UJ9
L0S dws |
et ol pjlgl
Jis ez |
Bélao L5 |

DANLEX"

DANLEX"



21 \woanextooLs com

©~ © ® ¥ oo N = S oo~ ®© %

Explosion Map

At

- 2 ow

ol (5 ylndsl outiis

www.DANLEXTOOLS.com P |




DANLEX"

Part list

lcem

ltem

olSiws lshd Cuud Jgas

o Part Name arY | 5 Part Name QTY
1 | outer flange 1 | 28 | screw, M4*12 2
2 | grinding wheel 1 |29 | armature 1
3 | Inner flange 1 | 30 | anti-dust ring 1
4 | wheel guard 1 | 31 | ball bearing, 607-2RST | 1
5 | screw, M6*18 1 | 32 | bearing bush 1
6 | anti-dust cover 1 33 | wind baffle 1
7 | screw, M4x14 4 | 34 | screw, ST3.9*75 2
8 | spring washer, 4 7 | 35 | stator 1
9 | flat washer, 4 4 | 3 | motor housing 1
10 | gear box cover 1 | 37 | carbon brush(set) 1
11 | ball bearing, 6201-2RS| 1 | 38 [brush holder and coi spring assembly(set) | 2
12 | bearing clamp 1 | 39 | screw, ST2.9*10 2
13 | screw, M4x10 3 | 40 | capacitor (0.22uF) N/A
14 | spindle 1 | 41 | screw, ST4.2*14 2
15 | woodruff key, 2.5*3.7*¢10 1 | 42 | cable clamp 1
16 | gear 1 | 43 | switch 1
17 | circlip for shaft, 11 1 | 44 | switch push block 1
18 | ball bearing, 696-2Z 1 | 45 | switch push rod 1
19 | gear box 1 | 46 | push rod spring 1
20 | screw, ST4.2*22 1 | 47 | rear cover 1
21 | lock pin 1 | 48 | mesh enclosure 2
22 | lock spring 1 | 49 | screw, ST4.2x10F 2
23 | snap ring, 6 1 50 | cable armor 1
24 | hex nut, M6 1 | 51 | cable with plug 1
25 | pinion 1 52 | spaner 1
26 | ball bearing, 608-2RST| 1 | 53 | side handle 1
27 | bearing clamp 1

o Loy oxhd b Slass | o lak oshs pb Ny
1 9 6380 1| PA UhgS g 1
4 Siow 62d00 ] rq 20T ¢
> 32 0180 || P szuoT 05 183 ,8 \
e hélao LB ol 607-2Z So yuly \
o b8l S gy V| wr os Syl | )
4 WSS > Slgy V| e 2558 |
v wSexSossan | e | e Siddban |
A a.a;a_,.mlg e o SLiu 4
q 22 »lg E | s S eciwgy ]
lo USuS o 1| ey Jid 1
1 PRST—5Po | Sigpuly V| eA 3 r
s 1P S by Gligy > \ | e G an v
' 1P 2 || Eo o v
e Cadd Juo R GBS S 2 M
10 cdib o g5 | 4 | Er Sy |y
15 Syjeesss V| e Sals \
v 16 V| eE SlS Gl p
1A WS pS 8 Syl R SIS ! |
19 uuSs S 1| ES SlS bl 18 v
Po 03y 2 V| eV olwgy 03 |
vl oS Jad || kA odlwgy 65 4918 |
Pe OS JaB jid | | Fa 298 gx !
re oS Jas J1b || e JuS o3 \
ri s2u0)T yuu 0380 Y S |
ro S2gS 035 1 |or JBT |
4 608-2RZ Syl o =SaS swd ]
PV Sou by Uivga s

DANLEX"



DANLEX | DANLEX

DX-2114 <lg 1Foo ;8 ANGLE GRINDER 1400W DX-2114




Specification
Model DX-2114
Voltage 220V
Frequency 50Hz
Power 1400W

No load speed

3000-11000 r/min

Disc diameter

115 mm

Net weight

2.3Kg

Accessories

1pc side handle

1 pc spanner

1 set carbon brush
1pc wheel guard

DX-2114 J>o
Cdg PPo g
30 o UuolS 48

Wlg oo a8

63485 > j9> | looo—ooo ST b s &S 4o Cae

Jioulo 110 62850 jhi

PJSS-L‘S P UJ9

S0S dws |

2T > jlg!
Jid saz )
Bélao L5 |

DANLEX"

DANLEX"



Explosion Map

olSiw (g ldsl ouinds

DANLEX"

DANLEX’



oSt lehd ) Jgas

Part list

frem Part Name QTy| e Part Name QTY|
1 | outer flange 1 |29 | sealring 1
2 | grinding wheel 1 | 30 | armature 1
3 [ Inner flange 1 | 31 | anti-dust ring 1
4 | wheel guard 1 | 32 | ball bearing, 607-2RST 1
5 [ screw, M6*18 1 | 33 | bearing bush 1
6 | anti-dust cover 1 | 34 | wind baffle 1
7 | screw, M4x14 4 | 35 | screw, ST3.9*75 2
8 | spring washer, 4 7 | 36 | stator 1
9 | flat washer, 4 4 | 37 | motor housing 1
10 | gear box cover 1 | 38 | carbon brush(set) 1
11 | ball bearing, 6201-2RST | 1 | 39 | brush holder and coil spring ass'y 2
12 | bearing clamp 1 | 40 | screw, ST2.9*10 2
13 | screw, M4x10 3 | 41 | screw, ST4.2*14 2
14 | spindle 1 | 42 | cable clamp 1
15 | woodruff key, 2.5*3.7*¢1(| 1 | 43 | switch 1
16 | gear 1 | 44 | switch push block 1
17 | circlip for shaft, 11 1 | 45 | switch push rod 1
18 | ball bearing,696-2Z 1 | 46 | push rod spring 1
19 | gear box 1 | 47 | capacitor (0.33uF) N/A
20 | screw, ST4.2*22 1 | 48 | constant speed control with variable spe | 1
21 | lock pin 1 |49 | rear cover 1
22 | lock spring 1 | 50 | mesh enclosure 2
23 | snapring, 6 1 | 51 [ screw, ST4.2x10F 2
24 | hex nut, M6 1 | 52 | cable armor 1
25 | pinion 1 | 53 | cable with plug 1
26 | ball bearing, 608-2RST 1 | 54 | spaner 1
27 | bearing clamp 1 | 55 | side handle 1
28 | screw, M4*12 2

DANLEX"

& Lo o2hd oL o Lo swhi pL
! P9 »ivlg
v Po Pl
g P szogT 05 1S3 S
i oy 607-2RST iy 1l
6 P o3 Syl
4 P 25555
Y Po S g
A s Sl
9 v Senill oliwgy
lo FA Jied
1 #q L3 b
| P o S au
L 1 o g
11¢ c P e
10 e Sals
R4 i SIS i
v o SolS o0l
1A a8 Soy by s S ol ji8
19 wSo S | ey u
re mre EA e s J S jag>
Pl oS Jab
P Jas s | Eq Oiugy 65
PE oS Jas b | Be odigy 63 JglS
PE 201 yuu 0580 ol 298 2
ro S2gS 0353 or JlS o5
4 B608-2RT Suw il or Juts
PV Saopdy giigrs | OF ST
PA ube)s g o0 eol> o

DANLEX"



clg 101 o sl oiws sl j48 Lol oslaiwl gz

<3l o0 S piio Dlg oo g
Sogls 085 3¢5 3 )5 1 b Joeslljgiws ¢l

:Jlm
3S3loasly LS ol g3 S Laoul polgd Culejpac L g ol oslaiwl
3l 30l Sl o 60 j2i0 Cuwl S Cuwl 030k

slle
Al gl gl @l sy J 8o ille 0w by o 1) J9s2
V JWs
A T
Hz J
N, SHT s s Cae
--/Min odiBS 4> 59
O] P owlS Ll
3Slez 2,4{0]
o Josll jgiws [l
J91S LBlSuh ol (59 o |y Siuw 6du0 hidlzo wazo 5lgil
DAN'_.EX® 23355 3200253 1 Ao |5 B30 0030 (i 9 Sads 148 gl

(P91 USi ) 2SS0 ) sy gy Caolgd

Functional instructions are
|L.’J same for items below
Angle grinder 1010W/1500W

SAVE THESE INSTRUCTIONS

WARNING: MISUSE or failure to follow the
safety rules stated in this instruction manual
may cause serious personal injury.

V Voltage

A Ampere

Hz Hertz

N, No load speed

--/Min Revolutions or reciprocation minute
=] class Il construction

FUNCTIONAL DESCRIPTION

Operation instructions:

B Wheel Guard

Please aim the convex end of the wheel guard to the
slot mouth of the front cover, and then rotate the
guard body to 180 degree, finally tighten the
fastening screw (Fig 1 & Fig 2)

DANLEX"



DANLEX"

N\
Screwdriver

Fig1 Fig2
M Installing or removing grinding wheel
Caution:
. When using an abrasive cut-off
y : wheel, be sure to use only the
1’ @'ﬁ' - supplied wheel guard, inner flange,

— out flange designed for use with

— cut-off wheels.
1.Mount the inner flange onto the

spindle, fit the wheel/disk on the
inner flange and screw the outer
sy flange onto the spindle (Fig 3).
f 2.To tighten the outer flange,

e press the shaft lock firmly so
that the spindle cannot revolve,
then use the lock nut wrench
and securely tighten

. clockwise.(Fig 4)

Figé 3. To remove the wheel, follow
the installation procedure in reverse.

NOTICE:

The groove of INNER FLANGE must align the flatness of
spindle when you install the wheel and tighten enough.

! blaisl
J' @.a e} Olaobl i 6dun I osliiwl plas
] 2 680 Bdlao LI I had aSsusS Juols
T Stwesia 200 03U o>l yb 6280 (il 510 0S g 080 9

OGS 5o oslawl Cuwl
P Sl .. )
cuas Sdds Juo 59 v 1 ) ogo—1

by Juo (59 2 1) 9 0809 oS ks T (59 g2 |y 6280 g 63,5

Iy Jas eluoc g 0380 USS S Slp—P
201955 iy 10 65 ol b 3 JLisd 520
L'JTLJ-‘.‘§°J'E-°JI=,?TJI°5L"’:"*”IL.’L}“¢*””J:?1’
AuaS pSzo Cacbw ly sujdc Cug> g 1y

(FUs)

LS o8iws (59 1 Sauw il s o (5l -

S Joo wuad jgiw (paos
OJQOGQSSL@HITUMO&W)GSJ IJ&wmoSwo&ma.?g..
bl i o 8L ghs b 15 e Sk

DANLEX"



DANLEX"

' (0 Us) sl ociaw

3

- \‘5}?"

LS T
5 Hﬁ‘l\:%‘;‘:‘l JlJJIJ.u.Ib.JULJLLO.uJBSL'}.ISJb J).N:L'JL.J [
oo Ol 6w cual gl g Slygw s
o JSsiv . Cowl 6305
(59 2 03 68 S 45 3 oSl 59 2 1y Ll e & JSib 5olko
309 68 3513 685 (sl 69 00 ES20 | > oliws L35S 2

Olobl S o ggpd I a8 oliiosdioogs

Al S Oy ol sws 63 SiS Juols

S s gll kg

(5 US®) guigw 608> 3 )Slac

J2ag 00 03Lb g5 g3 I U5 o lgamd: ylaiius
Js 'u-"'-*”Jé 0y 2a5gw 603> S Sygid (yroho
0 9 Cming & (5 jlw dy gloj 4 g 23S 50

2> )8 Cdggw 5138 ooy e

5 JSw 3 Dlgi 5o @uigan S SUgh (sl oslaiwl
> Sdoc Cuidg (59 g2 gl 2l 03 o o9l (J4S gl> 6y 9 Cusidg (59,
0S5 PS20 1 gl jul sciws g 3. blisl 6 jlgas Cuwl 638 J&85 siwgy

Syl

Fi0S 0391 j 65 (3l j auigu 0SS g 41S395 JaB oSS s 1009l j L i
aS g g 1y yll Mlgjunbé,pgwo.ns;u)b)u:ﬁ Cuwl 65390 i

1y ol @agaw 6aSs (sl jLid Cuwl 6255 90 b ol 2 6uglj oS il
U jLid | 2a5gan 003 Zuwl 023 G 0l i 09l jg 335 50 (pig
o313 L8 0L | auigmw 608> 33S JS Eils jghy g o (pivgy 6w
.3gi a8giio ool JTou 08w i S ST JolS jghu | oTg

Side grip (Fig 5)

- "-I Caution:
" % Always be sure that the side
[ - K/‘\\. grip is .installed securely before
;;; G operation.

| \\5-. ' | The both sides & top side of
| ! tool's head designed three

Fiad screw holes to assemble the

grip side. Screw the side grip

securely on the position of the tool as shown in the
figure 5.
Hold the side grip firmly by hand all the way you will
control the tool better.

M Switch action (Fig B)

Caution! Before plugging in the
tool, always check to see that the
switch trigger actuates properly
and returns to the "OFF" position
when released. Switch can be

button
lock-on button

locked in "ON" position for ease of
operator comfort during extended
use. Apply caution when locking tool in "ON" position
and maintain firm grasp on tool.

Definition the Angle: between self-lock button and
trigger switch. When the angle is less than S0
degrees, trigger the switch cannot start the toaol.
When the angle is equal to 90 degrees, push the
switch trigger to start the tool. When the angle is
more than 90 degrees, push the trigger switch to
start and can run continuously, pull the trigger
switch again and release it fully to stop slowly.

Figb

DANLEX"



DANLEX’

Effective and safe for Grinding and sanding
operation
Always hold the tool firmly with one hand on housing
and the other on the side handle, turn the tool on
and then apply the wheel or disc to the work piece.
Forbid operating tool under the
Y condition of removing the wheel
1 B guard.
"-ﬁ-'ﬁl" 1.The users can get satisfied
T .é - effects if the users give 1/2
- ; strength compared with the
own weight of the tool. Over
strength is easy to make the
Fig7 tool engine and abrasive wheel
damaged because of overload.
2.Generally speaking, please keep the grinding and
cutting part of the wheel and disc in the scope of

15 to 30 degree with the surface of processing
object. (Fig 7)

3.In general operation, should start first then work,

In reverse should leave work piece then stop.

M Replacing carbon brushes
1.Remove and check the carbon
brushes regularly. Replace when
the tool occur obvious sparks or
wear down to the limit mark.

Brush Cover

Fig8

oo 0Sboawg i gy 4990 9 ozl > Sdoc
b{im)JSﬂ)Cw)L‘ngl')SJU.‘Jl\SSJH[QS.ZD|J)9§M)LS.'QOJ|9M
QSG|M§69JH|J|S.'UJJW96)JSU.&9J|JJ|_}.‘J|‘OJQJSUU..AJL?

a3 15 g ol T g 12 )8 b

S5 03wl Caawl 62is B8lo 3516 68 ol i > 1l 1S 0

IS Tl sS JS 5l 13l g wias Jsleo g gl S aziliz ()
o8Lal ule ou ¢yl (590 Jlocl Logs dadlgS indu Culioj s (o 0

- Sad1g> 02840 9 9390 ] 6y j2io JU

S g 020 63483 iy Cround logac (P
_ 69) » oS Phuw Loz o Lilaeugljbly
B oge Ace (VS ) -3 l3085 3,88 o 8 T

v JSui
JlSN&QJ.wuu.uugO)JSL'}.ng |J0l§.'i.w))ﬂl:u |).u| LLTISI:IJL?J)("”
L) 1) 38 5o )8 T 59 32 65 (5l ohd Syl 1] puSally jgb oy g 3uiS
.ﬂmsmlJo&wbwmgobJs

o JLed yasgi |l

Iy gl g 63,8 Gy 1y s JIES Ligo (1
3> I yieS o ek (gl 6S o j . 35S auges
23 58T (sl 03 32 L g 333wy 03ub Jaiino
iSale bl JES ol o3 Sgs il
TV

DANLEX"



DANLEX"

oud e (5l JWES I hid. s5g.8 asgei glojasd Sub JIES azhd 95 o (P
(A USs® ). sSestaiwlDaniex  huwgs o

oy Wishd ofuas U Suiwpéy jlao jaesi jSIjo ou | il ool ek (»
-39l Uaugei jdlo (5l yrauiiSS luwg

! bluis|

S Jolo liobl la JLE3 asgi jl ey solS ¢ aLisl b
393> 53 gl suss 6 jol g o3 o ou | jeSLlings e JES Lasgei jl ss
GG 3 1 ol Guoaw . Saia 1> s JE3 15 35S IS 31Tl s edads
o0 g1l S auigm 6aSs (53,5 Lo ESas . SiS Gy 4S50 S 6S
35S uasi CuwlgS s Danlex Guag juw 120 jS 5o jl e3aS (05 1S (295
30U gy 9 il 0968y U juosi (Jguamo (IS 9 el Bé> sl
P 63518 395 gy 9 s2osi jSIjo b g Danlex jlzo Jolge buugs
.S oslaiwl Danlex culshd |l oo asges gl s> S

1051 jg g a8l 40 9515855 9 s

! blisl

65 3.8 Juol> ylisabl 513855 9 juasi g w2 039S o pll jI Jud
._\.Lbl‘iomé_;b_}:u:_jlaﬁLﬂbgAL;go:ggOFFCxﬂmbglngﬂo&imb
9005 1 19 6iizo . ity jua e Sl T UisSlge 9 Jljol 395 -1
SSS j105 0353 48 () 3uily 5950 0 £9 5 0S @890 sl g i 0
Mbowd.mbb.uStS:wmdmlgstlJLma.uLo.o—P

Sl sl o yL s nS So | oS iuSgy g saz ja—

2.Both carbon brushes should be replace at the
same time.Use only DANLEX brushes provided(rigs)
3.Please send this tool to the authorized service
center to replace or be replaced by the experience
worker always.

CAUTION:

Be sure to re-install the knob after inserting new
carbon brush.

After replacing brushes, plug in the tool and break in
brushes by running tool with no load for about 3
minutes. Then check the tool while running, when
releasing the switch trigger. If the tool is not
working well, ask your local DANLEX service center
for repair.

To remain product SAFETY and RELIABILITY, repairs,
any other maintenance or adjustment should be
performed by DANLEX Authorized or Factory service
centers, always using DANLEX replacement parts.
Maintenance & Daily care.

CAUTION !

Always be sure that the tool is switch off and
unplugging before attempting to perform inspection
and maintenance.

1.The tool and its air vents have to be keep clean
regularly clean the tools air vents or whenever the
vents star to become obstructed.

2.Cheekthe all screws if be loosened or not periodically.
3.Usually check the cord insulation if broken or not.

DANLEX"



DANLEX § DANLEX

ANGLE GRINDER 1010W DX-2111 DX-2111 Slg 1010 il odiwd 8 o




DANLEX"

i Shaio
J>o DX-2111
Jjug CdgPro
uu.JlSJS _}-’J-m Oo
B wlglolo

)|JTuJL?J)|_LSP|_LCJ_w

05*5)_})_}9)] Jooo

oiuo jh’ o Lol 10
by yalls o g P SgLS P
Jus céo Sy
JLET NV
ol ejlg Balao b5 sxe Sy

Lol alws dae Sy
Lol 62 408 Sxe Sy

2 s L Ld lelbl gag | ULS chbiaduine solgi o0 65338 sulgs M
bl coglatio calio gl S (gl u cubadiio Cuwl Soo M

Specification

Model DX-2111
Voltage/ferequency 220V/50Hz
power 1010W

No load speed 11000r/min
Disc diameter 115mm
Gross / Net weight 2.3Kg

Accessories

1set carbon brush

1pc spanner

1pc side handle

1pc wheel guard

1pc operation instruction

B Manufacturer reserves the to change specification

without notice.

W Specification may from differ from country to

county.

DANLEX"



DANLEX"

1 1€ www.DANLEXTOOLS. com

olSiws (5 laasl ouidy

Explosion Map

20
21

T

DANLEX’
www.DANLEXTOOLS.com 34



DANLEX"

olSiiws Wlzhd Cuud Jgas

Part list

Item No Part Name QTY [item No Part Name QTY

1 outer flange 1 27 | screw, M4x14 2
2 grinding wheel 1 28 | armature 1
3 Inner flange 1 29 | anti-dust ring 1
4 wheel guard 1 30 ball bearing, 607-2Z 1
5 screw, M6*18 1 31 bearing bush 1
6 anti-dust cover 1 32 | wind baffle 1
7 screw, M4x14 4 33 | screw, ST4.2*70 2
8 spring washer, 4 4 34 | stator 1
9 flat washer, 4 4 35 | motor housing 1
10 | gear box cover 1 36 | brush holder 2
11 ball bearing, 6201-2RS 1 37 | coil spring 2
12 | circlip for hole, 32 1 38 | carbon brush(set) 1
13 | spindle 1 39 | brush cap 2
14 woodruff key, 2.5*3.7*¢10 1 40 | screw, ST4.2*10F 2
15 | gear 1 41 left handle 1
16 circlip for shaft, 11 1 42 screw, ST4.2*25F 2
17 needle bearing, HK0810 | 1 43 right handle 1
18 gear box 1 44 | screw, ST4.2*16F 2
19 | screw, ST4.2*22 1 45 | switch 1
20 lock pin 1 46 | capacitor (0.22uF) N/A
21 lock spring 1 47 | cable clamp 1
22 | snapring, 6 1 48 | cable armor 1
23 hex nut, M6 1 49 | cable with plug 1
24 pinion 1 50 | spaner 1
25 | ball bearing, 608-2RZ 1 51 side handle 1
26 bearing clamp 1

o lod o=hs pL Slass| 6 louh oshs b Slass
! 9J 0580 V| ey Sl hgadan | P
¥ Souw 62800 | FA J2u0)1 ]
v J2J 080 1| ra sza0)T 05 5185 8 |
e hlzo L8 \ o 607-2Z Say s ]
o bSlao o gy bl o5 Sywll | 1
s WSS s Sy T RN |
% UsSo S s 2 | o Sl g v
A ) | e Sl 1
3 & +ol9 e | P Sl oiwgy | )
1o weSo S s 1| ows S 4
1 PRST=5 1o 1 Saypuly 1| ey el i y
e WSS o ) 1| oA Jues 4
s Sl Jao 1| ma GES oy P
1 b Juo J> D G oy P
10 Syjo oo \ el L2 s ]
54 e V| e o> g 3
v HKO810 Saupdey | 1 | em ol oims | 1
1A unSy S ] EE ] 3
19 . || Fo sds |
Po oS Jas V| oS ui \
Pl oS Ja8 b || ey S \
re oS Jas ,1 1| EA JS os 1
e sz0J pw 0480 || Fa S|
PE S2gS 05 1| oo ST \
ro 608-2RZ Say july | el Gl odw> !
Py Soopaly Glgay> |

DANLEX"



ANGLE GRINDER 1500W DX-2115 DX-2115 Slg 1600 sab aiws j398 o




DANLEX’

Specification

w9 Slhaio
J>o DX-2115
Jjulg <gPPo
wwlS 8 o970
QJﬁ &lglooo

_\I_jTL_glng_\C;SPCm_}w

odu8> j> jgd3AQo o

o2dun jhd Fio ol 10
ualbby pals g jg P SglS . ¥
JWd tas Sy
BT sae Sy
ol ejlg) o2du0 B8lao sae Sy

Ll clws e Sy

loasly 62 408 Sxe Sy

Model DX-2115
Voltage/ferequency 220V/50Hz
power 1500W

No load speed 8500r/min
Disc diameter 115mm
Gross / Net weight 3.2Kg

Accessories

A i L8 clelbl gas 1 UL cubaiubio 33195 50 03538 sulgs [l
bl oglatio calio (gl guinS (gl u cubadiine Cuwl jSwo M

1set carbon brush

1pc spanner

1pc side handle

1pc wheel guard

1pc operation instruction

B Manufacturer reserves the to change specification

without notice.

M Specification may from differ from country to

county.

DANLEX"



DANLEX"

oiLws (5 lnasl ouiads
i&

Explosion Map




DANLEX"

oS lehd ) Jgao

Part list
Item No Part Name QTY |item Noj Part Name QTY
1 outer flange 1 | 26 | pinion 1
2 grinding wheel 1 27 | ball bearing, 6200-2RZ 1
3 Inner flange 1 28 | screw, M4x12 3
4 | wheel guard 1 | 29 | sealring 1
5 screw, M6*18 1 30 | armature 1
6 spindle 1 31 | anti-dust ring 1
7 | woodruff key, 3*¢10 1 32 | bearing bush 1
8 | anti-dust cover 1 33 | wind baffle 1
9 screw, M5x14 4 | 34 | screw, ST4.2*65F 2
10 | spring washer, 5 4 | 35 | stator 1
11 | gear box cover 1 36 | motor housing 1
12 | ball bearing, 6202-2RS [ 1 37 | screw, ST4.2*32 2
13 | bearing clamp 1 38 | right handle 1
14 | spring washer, 4 3 | 39 | screw, ST4.2*16F 2
15 [ screw, M4x12 3 | 40 [brush holder and coil spring ass'y | 2
16 | gear 1 | 41 | screw, ST4.2*12 2
17 | circlip for shaft, 15 1 42 | carbon brush(set) 1
18 | ball bearing, 608-2RZ 2 | 43 | brush cap 2
19 | side handle 1 44 | left handle 1
20 | screw, ST4.8*30 4 | 45 | switch 1
21 | gear box 1 46 | capacitor (0.22uF) N/A
22 | snapring, 8 1 47 | cable clamp 1
23 | lock spring 1 48 | cable armor 1
24 | lock pin 1 49 | cable with plug 1
25 [ hex nut, M8 1 50 | spaner 1

6 jLou| owhd oL Slasi| o lais owhd oL Slass
! 9J 0180 1| ey SogSesss | )
3 Saw 6240 V| vy §Poo Sl | p
r J2J 0180 1| PA &2 |
¥ bdlao L5 1| ra Folg \
o b8l D gy \ Po 20T \
14 bl o 1| e PENSIES BT |
v whid o> | F | e o5 Suiwll | |
A wsSo S s Sgy | e 2558 P
a WSS S 2 e | opE Siblban |
1o Silg 1| re Sl |
1 usSeS wd 1| s Sadlbsiwgy | p
i 1o o b Sl 1| ey oludgs | v
1w Sl Ubgys R Cawl aw ¥
e Hilg 1| e clwd g | p
10 &= | | Eo L3 b P
s Sy 033> \ € SLES an \
8% L V| oEp Jes P
1A 5 oA Sy 1| er G oys |
19 oSaS aduws || FE ey |y
Po D 1| ko s |
v usSeS | es I
Pr oS Jas i 1| ey o |
PP OS Jas b || EA S o5 |
bE oSUas | 1 | ka FS |
ro s220)1 yuw 0380 1| oo BTN

DANLEX"



Functional instructions are
|L.!JJ same for items below

Angle grinder 2300W/2600W

SAVE THESE INSTRUCTIONS
WARNING: MISUSE or failure to follow the

safety rules stated in this instruction manual
may cause serious personal injury.

V Voltage

A Ampere

Hz Hertz

N, No load speed

--/Min Revolutions or reciprocation minute
=] class Il construction

DANLEX"

/ \\
Screwdriver
Fig1 Fig2

oS i ng PWoo 9 PSoo LSLQJJé_jI oslatwl °9-2.‘ IL.’J
AN v¢] W)

Sogls 685 3¢5 315 1 s Jesdl jgiaws ¢yl

:_,I_u‘.'im

353 Lol LS ol > 68 ool ywlgd Culej pacl g ol oslainl
23l 3o bl 2 80 g2 Cuwl S Cuwl 83u%

slle

uwl lpl gul sl edd ) jSo psle o bgsyo 4o Jgs2

1Y jlg
A Jzol
Hz 3
No ST s s Cae o
Min/-- 6818 > 9>
]} P S sl

P S

DANLEX"



DANLEX’

Lo Josd| jgiaws ()
oo ohislz M

N e 3 ugle J9ls S solds (59,
MHJO)&AW Uk ojg0 1Ao |J héloo bu)u U g Sud >

. 933-“‘—“@-"\"\"“[’):" 62>

P S _
(Po1 USsi) >SSl

e ! blyisl
1 Jools ¢jluobl i 62éus 1 oslaiwl plas
T | 0380 9 SIS 6480 (028u0 Bdl2o I had oS xS

o2l Loesleiwl gl oxui olyb  Sig w
2y 31 0580.5,5S Lo oslaiwl L s2dun

0480 9 SiS ki (15156 480 (59 g2 1) 02840 965 4S uas idl Jao 59
(P JSub ) 53S 200 S93 59 2 1) o9

o2 U s jLid pSao | Jas odio: (59 1 080 (S Db -1
231y T JaB og0 J3T jloslaiwl b Gugw 335 320 35195 by Juo 6S
(1) S 35S S0 Caclus 5l 0 e Lug>

Jos cuad jgiw e BUS 0w 59 I Sauw bl o sl -
NS

[ gl
P

0380 (5595¢ 3S |50 Ly d8ELwS (59 1) Siuw 62duo 65 LoSas 0295
Al by Jao Blio ghus b 15 e 3ub G5

FUNCTIONAL DESCRIPTION

Operation instructions:

m Wheel Guard

Please aim the convex end of the wheel guard to the
slot mouth of the front cover, and then rotate the
guard body to 180 degree, finally tighten the
fastening screw (Fig 1 & Fig 2)

M Installing or removing grinding

- - wheel

1 @ A @ Caution !

147 | When using an abrasive cut-off
~.L wheel, be sure to use only the

supplied wheel guard, inner flange,

wheel ot fange

out flange designed for use with
cut-off wheels.

1.Mount the inner flange onto the spindle, fit the
wheel/disk on the inner flange and screw the outer
flange onto the spindle (Fig 3).

2.To tighten the outer flange, press
the shaft lock firmly so that the
spindle cannot revolve, then use the
lock nut wrench and securely
tighten clockwise.(Fig 4)

it 3. To remove the wheel, follow the
Figd installation procedure in reverse.

Fig3

Shai! Bk eop

NOTICE:

The groove of INNER FLANGE must align the flatness of
spindle when you install the wheel and tighten enough.

DANLEX"



DANLEX"

www.DANLEXTOOLS.com 42

Side grip (Fig 5)
Caution !
Always be sure that the side grip
is installed securely before
operation.
The both sides & top side of toal's
: head designed three screw holes

Figh to assemble the grip side. Screw
the side grip securely on the position of the tool as
shown in the figure 5.
Hold the side grip firmly by hand all the way you will
control the tool better
- Switch action (Fig B)

= =&/H Caution !

-;il;;"'é1'_ “1| 2| Before plugging in the tool,
R m L.~ always check to see that the
switch trigger actuates properly
and returns to the "OFF" position

FigB when released.
Switch can be locked in "ON" position for ease of
operator comfort during extended use. Apply caution
when locking tool in "ON" position and maintain firm
grasp on toaol.

e IR RLIS

(O |S:')l5JL'*S¢" S
Olaabl SIS 6y cgpub jI Ju8 odiiian 0095
u;a.:u.ouQOULSJLLSMu)aSMJSLJ.ADb

JIJ:JI o bJULJ Caouud 9 L).AS_}b J).)J:‘l.JL‘J 005

w6505
69 J2 03ub 08 S JBy 33 sSul> (59 2 |y LWl sws & JSuib @ulho
3019 68 313 6155 (51 69k 60 ES20 | (5l iws L3S 2wl
S Jas el e

(5 JSib) @uigaw 605> 5 )Slac
Jeaz 00 63Lh g3 > jl JuB 0 lgas :jlauiue
9_\1$Jlsb1wJ_so.,ép9mmS>o.S_\flsbwﬂ

e 8y gy Cuiag &g s jlw by gloj o

5 JS A3 S50

69 »2 2197 50 @agw 0SS Ugh sl eslaiwl 5> 48 Slggw sl
S8Moc Cusing 59y 12 Jlil 63 Ploj gl JaB gl> 6o gy Cusudg
085 S0 1y 1 jul tw g 35S bliiol 6 jlgas Cuwl o3 Ja8 aiwga
9 3o JLid gl> Cuouw o | @asgaw 003 1l SIS o g b sl g2-al>
S Sae Cusidg (59 g2 gl 2l 3 01> LS JolS jgb oy 0SS oSl I uy
JUiS 1 05> o j lgil Jl el ¢S wgio sl . dgdo Jab siwgy
338 oo g e oy Suwilogil gb 6y Gjguanl 3 oS Susd
23138, US| T sy i gio JolS jgb oy 1 jul 6Saul j1 gay

octwd S0 Cuwd b g ol S |l ol (59 o S0 1 395 Cuwd Su 6 jlgos

DANLEX"



DANLEX"

odun 9 638 (g |y 1l 08 S 1) Guol>
T 69J 32 JS 3L eS sl ashd 59 o 1) Sauw
a5 48 395 oLzl
oo B8l 3316 65 Lhul b s 1ol jl S0
0SS esleiw] Cuwl

Vs U9 ey Jsleo gyl ezuliz—)

391 dablgS ks Clia 6z o IS o0 gT b ¢35 48 6l Jl ol
oo g 49390 cuwl oy y2u0 Jb 08Lal e oy il 9 Jlac!
b Sadlgs

Loz 3o U 1aougl L) Swys goadis 63585 (i 2 Cuouwd logac—P
(V USab) 3015035 53S0 JS T 59 12 6S 2w

IS 0y £g s o 9 033 (g | 08w Sk 130l (IS K> -t
1305 5o )8 T 59 1263 (5l 6whd 3, 130l uSelly jgb oy 9SS
308 (88 gio | olSiiw Luw 90345

Ao JES Gasges W

Iyl T 9 63,5 Gy |y o JES Lijo—)
31 yieS 6y Dlshs (pl 63 (Sloj . 3uS yayges
Gl 65,2 L g Sodauwy ol yaRdio s>

G oy

Sl b JUES ool o 3algi ol 4 (5 8uiT

A JSis g o Sl
oud e gl JLE3 I hasd. sogd yaygei glojod Sabs JIE3 oehd g o
(A JSei).saaS estaiwl DANLEX buwgsosuis

W Effective and safe for Grinding
and sanding operation.
Always hold the tool firmly with
one hand on housing and the
other on the side handle, turn the
v e ——| tool on and then apply the wheel
or disc to the work piece.
Forbid operating tool under the
condition of removing the wheel guard.
1.The users can get satisfied effects if the users
give 1/2 strength compared with the own weight of
the tool. Over strength is easy to make the tool
engine and abrasive wheel damaged because of
——— | overload.
2.Generally speaking, please keep
the grinding and cutting part of
the wheel and disc in the scope
of 15 to 30 degree with the
surface of processing object.
(Fig 7)

Fig8 3. In general operation,should
start first then work, In reverse should leave work
piece then stop.
M Replacing carbon brushes
1.Remove and check the carbon brushes regularly.
Replace when the tool occur obvious sparks or wear
down to the limit mark.
2.Both carbon brushes should be replace at the
same time.Use only DANLEX brushes provided.

Fig7

DANLEX"



DANLEX"

3.Please send this tool to the authorized service
center to replace or be replaced by the experience
worker always.

CAUTION:

Be sure to re-install the knob after inserting new
carbon brush.

After replacing brushes, plug in the tool and break
in brushes by running tool with no load for about 3
minutes. Then check the tool while running, when
releasing the switch trigger. If the tool is not
working well, ask your local DANLEX service center
for repair.

To maintain product SAFETY and RELIABILITY,
repairs, any other maintenance or adjustment
should be performed by DANLEX Authorized or
Factory service centers, always using DANLEX
replacement parts.

Maintenance & Daily care.

CAUTION!
Always be sure that the tool is switch off and
unplugging before attempting to perform

inspection and maintenance.

1.The tool and its air vents have to be keep clean
regularly clean the tools air vents or whenever the
vents star to become obstructed.

2.Cheekthe all screws if be Ioosened or not
periodically.

3.Usually check the cord insulation if broken or not.

o Wlzhd oo U suiwyby jlro jaesi jSIpo 6w 1y gl ool Bhl—p
2339l asges jlo Gl S alung

! bliis|

35S Joolo laabl b JLEd Gasges jl asy 3ulS (slisl >
393> 3 gl jl suds 0>l g o jujpogljoSLlings e JLEd Lasges jl se
PR I_,_,I_,.:Ium.w_\.u.é_ubLml_ch_\.L.;.;SJlS_\.lJ’l_;de;M.ns; P
Il ST aaigu 0SS (534S o) PISis . 3.8 Gy S 5o S 6S il
).uSJ.a.nﬂ_u_x.wlgﬁJ)DanleXulugJ.wUlJ.DJSJ.oJl sb.'lsum_]lsl_.,.lg.?&._l
3oL Uurg o 9 i 0595 4 b sl «Jguazo ol IS 9 eyl ba> sl
PRI 635 1S 395 Lug juw 9 saasi S|y Ly g Danlex jlzo Jolge bungs
SS oslaiwl Danlex chlshs 1 sdiues Gasges gl .5 S

1051 jg g Bl y0 9515855 9 yoss

!bliiol

68 3uiS Juol> Glisabl 513855 g jaosi g a2 039Sy plzsl jI JoB
.mi:L_:omi:aJLé_j,u,‘g_jlo.bhi;g)L_;go;ggOFF&ﬂmbgLng_Hols_‘bu;
o0l lgn (5l sbia=o . Sibb juod suliaas Sob T UiSlgs g I jul 395 —|
OIS 05 ¢35 4S (3ol 39300 6 £9 45 65 2890 Ly g i jo jgb

- ol 0350 o 5 3iS So gamo Jrolgd o 1 s g Latis —p

bl osuis o b B aunS So |y S Sy CuBgais jo—

DANLEX"



DANLEX § DANLEX

i ar

Slg PPoo (g Sasl g g S 8 ANGLE GRINDERS 180-2300 W / 230-2300 W



DANLEX"

ANGLE GRINDER 180-2300W

lg PPoo (5 Saal 8

Model DX-2123
Voltage 220V
Frequancy 50Hz
Power 2300w
No load speed 8000r/min
Disc diameter 22x180
Weight 5.6 Kg

Accessories

1set carbonbrush

1 wheel guard

1 side handle

1 spanner

1 operation instruction

ANGLE GRINDER 230-2300W

DX-2123 J>o

g PPo g

iy oo yolS 48

Q|9 PMoo QJAﬁ

888> 5> jg> Aooo SHT Cdls s &S 5 Cuc

PP X1Ao Siow i

PISgLsS O-9 U9
Jied cas |

o220 hilao Sac | . .

Lo 6w sac ) o pjlg)
G blaac )
loasl j 02 5485 Sac |

Olg Proo S 8

DX-2124 J>o

g PPe g

Jiso oo U5 8

Wlg PPoo QJAﬁ

oﬁ#bJ)Jgé‘}ooo

Model DX-2124
Voltage 220V
Frequancy 50Hz
Power 2300W
No load speed 6000r/min
Disc diameter 22x230
Weight 5.9Kg

Accessories

1set carbon brush

1 wheel guard

1 side handle

1 spanner

1 operation instruction

PPxPPo Soow 6280
P SglS 6.9 wJ9
JES cas |
oauo hdlzo dac | . .
ol g

P> 0w dae |
cdjjlgl_\._\.c |
loaslj 62 4485 Sac )

DANLEX"



oSiw (5 a5 ] ouiindy

Explosion Map

— 23

DANLEX" DANLEX"




DANLEX"

oSt lehd Jos>

Part list
Item No Part Name QTY [item No Part Name QTY
1 outer flange 1 28 | ball bearing, 6301-2RZ 1
2 grinding wheel 1 29 | bearing cover 1
3 Inner flange 1 30 | armature 1
4 wheel guard 1 31 anti-dust ring 1
5 screw, M8X25 1 32 | ball bearing, 6000-2Z 1
6 spindle 1 33 | bearing bush 1
7 woodruf key, 3X10 1 34 | wind baffle 1
8 anti-dust cover 1 35 screw, ST4.8x75F 2
9 screw, M5x16 4 36 stator 1
10 | spring washer, 5 4 37 right brush cap 1
11 flat washer, 5 4 38 motor housing 1
12 gear box cover 1 39 screw, ST4.2X12 4
13 | ball bearing, 6202-RZ| 1 40 left brush cap 1
14 | bearing clamp 1 41 carbon brush(set) 1
15 | spring washer, 4 7 42 brush holder and coil spring ass'y | 2
16 screw, M4x12 7 43 left handle 1
17 | gear 1 44 rotary button 1
18 | circlip for shaft, 17 1 45 button spring 1
19 | ball bearing, 609-2Z 1 46 capacitor(0.33uF) N/A
20 | side handle 1 47 soft start 1
21 gear box 1 48 switch 1
22 screw, ST4.8X35F 4 49 right handle 1
23 lock pin 1 50 screw, ST4.2X16 6
24 | lock spring 1 51 cable clamp 1
25 | snapring, 10 1 52 cable armor 1
26 hex nut, M8 1 53 cable with plug 1
27 | pinion 1 54 | spanner 1

[Ty Olshd ol Slasy | ey Glshd ol slawy
1 9080 | 1 PA Sl \
v Siowozdio | ra Sl gbgays | )
® Jiosgo | ) o 20T \
© Bilao B )| p) Sl S35 | )
o CBan | Py §000 Syl ]
g Gy Joo | ) PP o3 Suiwl ]
v cad o g [ | e S35 |
Al vSeSerSe | | e gzl r
9 wSoSopsan | e | s Sagly [
1o Gpd plg [ B | py G oy |
1 i bl | E | PA Sl g | )
e wSopSops |0 | el B
1z Sopdey | 1| ko GEdo s | )
e Sa gl gligys | ) el Jes | oy
10 G-I A GSes [y
2 2| Vv e 2 ddwd |
% Syjpesss ) i | odws Cago sl b |
1A B I () 58 1
19 §09 Siupl | ) ES oL |
Po oSeSoiws | ) v & Ll a8l
P wsSusS [ | e s )
Py gz | r 9 Sl 0w |
P oS Jas 1 o ez | ¢
Fie 58 1 ol e !
ro oSJas B | | ar JSes |
by szolpmonge | 1 | op kS [
PV SpeSexs | 1 | aF T )

DANLEX"



W IS

Slg P S oo (5 Sl g S jud ANGLE GRINDERS 180-2600 W / 230-2600 W




DANLEX"

ANGLE GRIND

ER 180-2600W

Slg PSoo g Sanl 8

Model DX-2126
Voltage 220V
Frequancy 50Hz
Power 2600W
No load speed 8000r/min
Disc diameter 22x180
Weight 6.1Kg

Accessories

1 set carbon brush

1 wheel guard

1 side handle

1 spanner

1 operation instruction

ANGLE GRIND

ER 230-2600W

Model DX-2127
Voltage 220V
Frequancy 50Hz
Power 2600W
No load speed 6000r/min
Disc diameter 22x230
Weight 6.4Kg

Accessories

1 set carbonbrush

1 wheel guard

1 side handle

1 spanner

1 operation instruction

DX-2126 Uso
Cdg PPo Jldg
Jso oo yolS 8
&'9 P%oo CJJ).§
6848 > 493 Aooo ST Cllo s &S yo Cae
PP X1Ao Scuw 6280
PSglS 5.1 UJ9
JIES cias |
o0 hdlao Sace | . .
Lo ows dae ) ol ejlg
G2 jlsae )
lossdl j 62 4485 S |
g Pgoo 6 pSiw ju8
DX-2127 Y
CJJS PPo JL*JS
Fi &0 oS8
Slg Pgoo WIPAN]
odu8s y> j93 gooo ST Cdl s S o uc
PP xPro Souw o2éu0
PSglS 7.1 uJ9
Jed cuas |
o2au0 hdlao dac |
Rt el otz jlg!

LS RE RSN
Losssl y 62 485 Sac |

DANLEX"



DANLEX"

Explosion Map

oSt 5 il o




DANLEX"

olSiiw Dlehd ) Jgso

Part list
Item No Part Name QTY |lItem No| Part Name QTY
1 outer flange 1 28 pinion 1
2 grinding wheel 1 29 ball bearing, 6301-2RZ 1
3 Inner flange 1 30 bearing clamp 1
4 wheel guard 1 31 armature 1
5 screw, M8X25 1 32 anti-dust ring 1
6 spindle 1 33 ball bearing, 6000-2Z 1
7 woodruf key, 4X16 1 34 bearing bush 1
8 anti-dust cover 1 35 screw, ST4.8x75F 2
9 screw, M5x16 4 36 wind baffle 1
10 spring washer, 5 4 37 stator 1
11 flat washer, 5 4 38 right brush cap 1
12 gear box cover 1 39 rating label 1
13 gasket 1 40 motor housing 1
14 ball bearing, 6203-2RS 1 41 brand 1
15 bearing clamp 1 42 screw, ST4.2X12 4
16 spring washer, 4 7 43 left brush cap 1
17 screw, M4x12 7 44 carbon brush(set) 1
18 gear 1 45 brush holder and coil spring ass'y| 2
19 circlip for shaft, 17 1 46 left handle 1
20 ball bearing, 609-2Z 1 47 capacitor(0.33uF) N/A
21 side handle 1 48 switch 1
22 gear box 1 49 screw, ST4.2X16 6
23 screw, ST4.8X35F 4 50 right handle 1
24 lock pin 1 51 cable clamp 1
25 lock spring 1 52 cable armor 1
26 snap ring, 10 1 53 cable with plug 1
27 hex nut, M8 1 54 spanner 1

o Los) owhd b Slawi | 6 jlass owhd oL Slasi
1 91080 | 1 | pa Sl | )
v Suwezio | | | o Syl gy s |
P xiosee | | sl | )
2 Bdlao ol | | | pp Sao b S35 |
o BSlo OB g | ) | $000 Syl |
i3 S I o5 Satwll | |
2 1 o Seuidu ax P
A ' ws #5558 ||
3 | ey Sawll | )
1o | A G oy |
1 cuipily | P | e colydud | !
1P wSopSoys |1 | e SLiL gy !
i wsSoS os pblg | 1 | e w2 U !
e $P ool Siupuls 1| ey U an s
16 Soojul gbgas | V| e oy | )
15 6 pilg | V| e Jus |
v & |V [k G | P
1A Syjpesss | 1| ks ez odws | |
19 o339y 5 | 1 | kY uj !
Yo 509 Sy by 1| EA SulS |
& GSeSodws | 1| €9 e | ¢
PP So S | | Go Cuwly sciws |
P oIy 2uy e ol s |
rE oSyas | 1| eF JS e !
PO oSyss g |1 o gs |
23 oSJas s | 1| oF S
PV szu0l pwojgo | )

FA S2gS 030 |

DANLEX"



	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	14: مشترکات سه مینی فرز
	Page 15
	Page 16
	Page 17
	Page 18
	19: 850
	Page 20
	Page 21
	Page 22
	23: 1000 W
	Page 24
	Page 25
	Page 26
	27: 1400
	Page 28
	Page 29
	Page 30
	31: مشترکات 1010 و 1500
	Page 32
	Page 33
	Page 34
	Page 35
	36: 1010 W
	Page 37
	Page 38
	Page 39
	40: 1500 W
	Page 41
	Page 42
	Page 43
	Page 44
	Page 45
	Page 46
	Page 47
	Page 48
	49: 180 , 230-2300
	Page 50
	Page 51
	Page 52
	53: 180 , 230-2600
	Page 54
	Page 55
	Page 56

